

MATERIAL Composition

Product Name: SRP2512 Series

Date: 2013.12.25

Composition part 構成部件	Material Name. 部件材質名	Element name composition 構成之元素名稱	CAS No.	Substance Mass(mg)		ICP Test Report No.	ICP TEST Date	Test Result								Data	
				mass(mg)	%			Unit : ppm									
								Cd	Pb	Hg	Cr ⁺⁶	PBB	PBDE	Br	Cl		
Ceramic body	Wire	Cu	7440-50-8	9.9317	28.92%	KA/2013/51461	5/31/13	N.D.	N.D.	N.D.	Negative	N.D.	N.D.	-	-		
	Core	Fe	7439-89-6	23.2174	67.61%	TWNC00348146	12/24/13	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	File Confidential
		Polymer(Epoxy)	-	0.7739	2.25%												
	Overcoat	Polymer(Epoxy)	-	-	0.2816	0.82%	CE/2012/C2272V	12/24/12	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	280	
Terminations	Terminations	Cu	7440-50-8	0.0412	0.12%	CE/2013/14164 CE/2013/14173	1/25/13	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	
External electrode	External electrode	Ni	7440-02-0	0.0516	0.15%	CE/2013/10451	1/9/13	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	
		Sn	7440-31-5	0.0446	0.13%	CE/2013/11346	1/14/13	N.D.	10	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	
Total mass (mg)				34.3420	100.00%												

A1-2013.12.25

Approved by: 李環志

Reviewed by: 陳莉玲

Initiated by: 陳秋怡